
Lewis & Clark Water Supply Project Final Engineering Report  
 
 

  
Banner/HDR/TRC Mariah Table of Contents - i 

TABLE OF CONTENTS 
 
 
LETTER OF TRANSMITTAL AND EXECUTIVE SUMMARY ....................................ES-1 
 
 
TABLE OF CONTENTS ....................................................................................................... i 
 
LIST OF TABLES ................................................................................................................. xii 
 
LIST OF FIGURES ............................................................................................................... xvii 
 
GLOSSARY OF TERMS AND ABBREVIATIONS .......................................................... xix 
[...]
5.3-11 Estimated Power Loads...................................................................................... 5-118 
5.4-1 Treated Water Transmission Pipeline Lengths...................................................... 5-128 
5.4-2 Roughness Coefficients for New Pipe.................................................................. 5-131 
5.4-3 Booster and Service Connection Pump Stations General Requirements................ 5-141 
5.4-4 Booster and Service Connection Pump Stations Preliminary Pump Sizing............. 5-142 



Lewis & Clark Water Supply Project Final Engineering Report  
 
 

  
Banner/HDR/TRC Mariah List of Tables - xv 

TABLE    TITLE      PAGE 
 
5.4-5 Lewis & Clark Member Systems’ Service Connection Requirements................... 5-147 
5.4-6 Lewis & Clark Storage Reservoirs...................................................................... 5-161 
5.4-7 Opinion of Probable Construction Cost Treated Water Pipeline System............... 5-165 
5.5-1 Lewis and Clark Users and Water Demands (All capacities are in MGD) ............ 5-167 
5.5-2 Finished Water Quality Goals.............................................................................. 5-168 
5.5-3 Primary/Sole Source Users Previous WTP and Finished Water Quality................ 5-169 
5.5-4 Supplemental Lewis and Clark Users Existing WTP and Ratio of Lewis 

and Clark Supply................................................................................................ 5-171 
5.5-5 Supplemental Lewis and Clark Users Existing Finished Water Quality.................. 5-172 
 
 
6.2-1 System Staffing Requirements (Assumes System Fully Operational) ..................... 6-6 
 
 
7.2-1 Construction Index and Cost Categories ............................................................. 7-2 
7.2-2 Opinion of Probable Construction Costs (1993) - Construction Cost 

Index Categories for Base Construction Appropriation Ceiling............................. 7-4 
7.2-3 Construction Appropriation Ceiling Adjustment Index from 

10-93 (Base) to 10-01 ....................................................................................... 7-5 
7.2-4 Adjusted Funding Ceilings Indexed to October 2001........................................... 7-6 
7.3-1 Preliminary Estimate of Pipeline Land and Easement Costs .................................. 7-10 
7.3-2 Summary of Estimated Land Costs for the Lewis & Clark Project ....................... 7-11 
7.4-1 Total Project Opinion of Probable Construction Costs (2001) ............................. 7-13 
7.4-2 Opinion of Probable Annual OM&R Costs (2001) – System  

Fully Operational................................................................................................ 7-14 
7.4-3 Estimated Administrative Costs when System is Fully  

Operational (2001)............................................................................................. 7-16 
7.5-1 Schedule of Member System Connections and Projected Water Demands........... 7-18 
7.5-2 Summary of Projected Income and Expenses during Construction Phase.............. 7-19 
7.5-3 Summary of Projected Income and Expenses during Fully  

Operational Phase .............................................................................................. 7-20 
7.6-1 Federal Cost Share Contribution Projections....................................................... 7-22 
7.6-2 State Cost Share Contribution Projections – South Dakota.................................. 7-24 
7.6-3 State Cost Share Contribution Projections – Iowa............................................... 7-25 
7.6-4 State Cost Share Contribution Projections – Minnesota....................................... 7-26 
7.6-5 Potential Funding to Meet State Shares ............................................................... 7-27 
7.6-6 Example Calculation of Local Match for State Grants - 2004............................... 7-29 
7.6-7 Summary of Local Cost Shares by Member System............................................ 7-31 
7.6-8 Summary of Total Project Funding by Source...................................................... 7-34 
7.6-9 Construction Cash Flow – Option 1, State and Local Sources 

Pacing State Funding Share Percentages (Pay as You Go)................................... 7-37 



Lewis & Clark Water Supply Project Final Engineering Report  
 
 

  
Banner/HDR/TRC Mariah List of Tables - xvi 

TABLE    TITLE      PAGE 
 

7.6-10 Construction Cash Flow – Option 2, Accelerated State and  
Staged Financing Local Funding Share................................................................ 7-39 
 
 

8.3-1 Preliminary Estimate of Required Temporary and Permanent Pipeline  
 Easement Widths................................................................................................ 8-11 
 
 
9.4-1 System Size Categories and Type of Guidelines (from EPA)................................ 9-5 
9.4-2 Water Conservation Guidelines and Associated Conservation Measures.............. 9-7 
9.6-1 Summary of Current Conservation Programs of Lewis & Clark Members............ 9-12 



Lewis & Clark Water Supply Project Final Engineering Report  
 
 

  
Banner/HDR/TRC Mariah List of Figures - xvii 

LIST OF FIGURES 
 

         FOLLOWING 
FIGURE    TITLE                      PAGE 
 
1.4-1 Water Service Area............................................................................................ 1-3 
 
 
3.1-1 Lewis & Clark Rural Water System Schematic Showing Reserved Capacity 

Requirements...................................................................................................... 3-4 
3.3-1 Simplified Schematic of Control and Instrumentation System at Service Connection with 

Booster Pump Station......................................................................................... 3-31 
 
 
4.2-1 Location Map for Test Holes, Test Well and Potential Collector Well Sites.......... 4-7 
4.2-2 Site B Test and Observation Wells Location........................................................ 4-9 
4.2-3 Ranney Collector Well Conceptual Design, Site B Mulberry Point ....................... 4-14 
4.2-4 Alternate Ranney Collector Well Conceptual Design, Site B Mulberry Point......... 4-14 
4.2-5 Vertical Well Conceptual Design......................................................................... 4-18 
4.2-6 Angle Well Conceptual Design............................................................................ 4-18 
4.3-1 General Location of Raw Water Pipelines ........................................................... 4-31 
4.4-1 Fe/Mn Removal & Hardness Reduction Pretreatment & Membrane 
 Filtration with Sidestream Treatment.................................................................... 4-39 
4.4-2 Fe/Mn Removal & Hardness Reduction Pretreatment & Membrane 
 Filtration without Sidestream Treatment............................................................... 4-39 
4.4-3 Conventional Softening/Filtration with Backwash & Sludge Supernatant 
 Recovery............................................................................................................ 4-54 
4.4-4 General Location of Potential Water Treatment Plant Sites................................... 4-88 
4.5-1 Pipeline System Alternative 1 – 1993 Feasibility Study Alignment Corridor.......... 4-95 
4.5-2 Pipeline System Alternative 2 – 2001 Alignment Corridor.................................... 4-99 
 
 
5.1-1 Well Field Development Plan.............................................................................. 5-10 
5.2-1 General Location of Raw Water Pipelines ........................................................... 5-12 
5.2-2 General Location of Raw Water Pipeline and Potential Water Treatment  
 Plant Sites .......................................................................................................... 5-16 
5.3-1 Conventional Flocculation/Sedimentation in Circular Basins.................................. 5-22 
5.3-2 Solids Contact Clarifier Sludge Blanket Type ...................................................... 5-24 
5.3-3 Solids Contact Clarifier Sludge Recirculation Type .............................................. 5-24 
5.3-4 Softening Basin Piping Schematic ........................................................................ 5-27 
5.3-5 Filter Layout for 8 Unit Complex (29.5 MGD Plant Capacity) ............................. 5-46 
5.3-6 Alternative Filtration Control Systems.................................................................. 5-56 



Lewis & Clark Water Supply Project Final Engineering Report  
 
 

  
Banner/HDR/TRC Mariah List of Figures - xviii 

         FOLLOWING 
FIGURE    TITLE                      PAGE 
 
5.3-7 Typical Filter Section.......................................................................................... 5-69 
5.3-8 Powdered Activated Carbon System Schematic .................................................. 5-72 
5.3-9 Solids Flow Schematic........................................................................................ 5-74 
5.3-10 Conventional Softening/Filtration Chemical Addition Locations ............................ 5-86 
5.3-11 Lime System Schematic ...................................................................................... 5-89 
5.3-12 Ferric Sulfate System Schematic ......................................................................... 5-91 
5.3-13 Liquid Polymer System Schematic....................................................................... 5-91 
5.3-14 Hydrofluosilicic Acid System Schematic .............................................................. 5-95 
5.3-15 Chlorine System Schematic................................................................................. 5-97 
5.3-16 Chlorine Facilities Layout.................................................................................... 5-99 
5.3-17 19% Aqua Ammonia Feed System Schematic..................................................... 5-102 
5.3-18 Recarbonation System Schematic........................................................................ 5-104 
5.3-19 Potassium Permanganate System Schematic ........................................................ 5-106 
5.3-20 Plant Layout Option 1......................................................................................... 5-119 
5.3-21 Plant Layout Option 2......................................................................................... 5-119 
5.3-22 Site Plan Option 1 .............................................................................................. 5-122 
5.3-23 Site Plan Option 2 .............................................................................................. 5-122 
5.4-1 Pipeline Alignment and System Layout ................................................................ 5-126 
5.4-2 System Schematic for Computer Modeling ......................................................... 5-132 
5.4-3a Hydraulic Grade Line Profile – South Dakota Line .............................................. 5-134 
5.4-3b Hydraulic Grade Line Profile – Iowa Line............................................................ 5-134 
5.4-3c Hydraulic Grade Line Profile – Minnesota Line.................................................... 5-134 
5.4-4 General Schematic Layout of Booster Pump Station............................................ 5-138 
5.4-5 General Schematic Layout of Service Connection Building (without  

booster pumps) .................................................................................................. 5-144 
5.4-6 General Schematic Reservoir/Booster Pump Station Layout................................. 5-162 
 
 
6.2-1  Preliminary Project Timeline Schematic Drawing.................................................. 6-1 
 
 
7.6-1 Preliminary Project Construction Schedule and Annual  

Funding Requirements......................................................................................... 7-34 



Lewis & Clark Water Supply Project Final Engineering Report  
 
 

  
Banner/HDR/TRC Mariah Glossary of Terms - xix 

GLOSSARY OF TERMS & ABBREVIATIONS 

 
__________________  Misc  __________________ 

1993 Feasibility Feasibility Level Evaluation of a Missouri River Regional Water Supply 
 Study  for South Dakota, Iowa and Minnesota, Banner Associates, Inc., 
   CH2M Hill and Mariah Associates Inc., September 1993 
 

___________________  A  ___________________ 
ARV Air Release Valve 
ASTM  American Society for Testing and Materials 
AU Animal Unit 
AWWA American Water Works Association 
 

___________________  B  ___________________ 
BA Biological Assessment 
BIA Bureau of Indian Affairs 
BOD Biochemical Oxygen Demand 
 

___________________  C  ___________________ 
CaCO3 Calcium Carbonate - the standard units used to measure hardness and alkalinity 
CCT Bureau of Reclamation’s Construction Cost Trends index 
CF Cubic Feet 
CFM Cubic Feet per Minute 
CPE Comprehensive Performance Evaluation 
CRF Constant Rate Filtration 
CY Cubic Yard or Calendar Year 
 

___________________  D  ___________________ 
DBP Disinfection By-Product 
D/DBP Disinfectants-Disinfection By-Products 
DENR (South Dakota) Department of Environment and Natural Resources 
DI Ductile Iron 
DNR (Iowa or Minnesota) Department of Natural Resources  
DRF Declining Rate Filtration 



Lewis & Clark Water Supply Project Final Engineering Report  
 
 

  
Banner/HDR/TRC Mariah Glossary of Terms - xx 

DWPL Drinking Water Priority List 
DWR (South Dakota) Division of Water Rights 
 

___________________  E  ___________________ 
EA Environmental Assessment 
ED Electrodialysis 
EDR Electrodialysis Reversal 
EPA U.S. Environmental Protection Agency 
ER Environmental Report 
ES Effective Size 
ESWTR Enhanced Surface Water Treatment Rule 
 

___________________  F  ___________________ 
FACA Federal Advisory Committee Act 
FBR Filter Backwash Rule 
FFY Federal Fiscal Year 
Firm Pumping  Pumping capacity of a well field or pumping system without the largest well  
 Capacity or pump in service. 
FPS Feet Per Second 
FRP Fiberglass Reinforced Plastic 
FT Feet (also ft) 
FY Fiscal Year 
 

___________________  G  ___________________ 
GAC Granular Activated Carbon 
GAL Gallon 
GPCD Gallons per Capita per Day 
GPD Gallons per Day 
GPH Gallons per Hour 
GPM  Gallons per Minute 
GSR Ground Storage Reservoir 
GWR Ground Water Rule 
GWUDI Groundwater Water Under the Direct Influence of Surface Water 



Lewis & Clark Water Supply Project Final Engineering Report  
 
 

  
Banner/HDR/TRC Mariah Glossary of Terms - xxi 

___________________  H  ___________________ 
HAA5 Five Haloacetic Acids 
HDPE High Density Polyethylene 
HMI Human Machine Interface 
HP Horsepower 
 

___________________  I  ___________________ 
ICR Information Collection Rule 
IDSE Initial Distribution System Monitoring 
IESWTR Interim Enhanced Surface Water Treatment Rule 
IHS Indian Health Service 
IOCs Inorganic Chemicals 
 

__________________  JK  __________________ 
kW kilowatt 
kWh kilowatt hour 
 

___________________  L  ___________________ 
L/W Length to Width 
lb pound 
LCR Lead and Copper Rule 
LCRWS Lewis and Clark Rural Water System, Inc. (abbreviation may be used in tables) 
LDL Lower Detectable Limit 
Lewis & Clark Lewis and Clark Rural Water System, Inc. 
LF Linear Feet 
LI Langelier Saturation Index 
LRAA Locational Running Annual Average 
LT2ESWTR Long Term 2 Enhanced Surface Water Treatment Rule 
 

___________________  M  ___________________ 
MCLs Maximum Contaminant Levels 
MCLG Maximum Contaminant Level Goals 
MF Microfiltration 
MG Million Gallons 
MGD Million Gallons per Day (also mgd) 



Lewis & Clark Water Supply Project Final Engineering Report  
 
 

  
Banner/HDR/TRC Mariah Glossary of Terms - xxii 

MG/L Milligram per Liter 
MIN Minutes 
MM Millimeter 
MMM Multimedia Mitigation 
MPA Microscopic Particulate Analysis 
MRDL Maximum Residual Disinfection Levels 
MSL Mean Sea Level 
MWCO Molecular Weight Cutoff 
µg/L Micrograms per Liter 
µM Microns 
 

___________________  N  ___________________ 